
VERSA BLOCK CLAMP 600
        Code: AVBC600
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PART LIST
CODE POSITION DESCRIPTION Q'TY

AVBC600-1 1 Hook 1
AVBC600-2 2 Socket head cap screw M16x160 1
AVBC600-3 3 Lower arm-right 1
AVBC600-4 4 Upper arm-in 1
AVBC600-5 5 Lower arm-in 2
AVBC600-6 6 Upper arm-out 2
AVBC600-7 7 Lower arm-left 1
AVBC600-8 8 Socket head cap screw M16x140 4
AVBC600-9 9 Lock base 1

AVBC600-10 10 Socket countersunk screw M6x20 10
AVBC600-11 11 Bushing 2
AVBC600-12 12 AW lock 1
AVBC600-13 13 Socket head cap screw M16x110 1
AVBC600-14 14 Washing 25*16*4 2
AVBC600-15 15 Horizontal bar 2
AVBC600-16 16 Washing 30*16.5*4 6
AVBC600-17 17 Gear-run 2
AVBC600-18 18 Nut M16 8
AVBC600-19 19 Shaft 12 2
AVBC600-20 20 Washing 20*12*4 12
AVBC600-21 21 Socket head cap screw M12x100 2
AVBC600-22 22 Cam base 6
AVBC600-23 23 Torque Nut M12 2
AVBC600-24 24 Socket head cap screw M6x10 6
AVBC600-25 25 Spring 6
AVBC600-26 26 Cam 2
AVBC600-27 27 Cam lock 2
AVBC600-28 28 Clamp pad 2
AVBC600-29 29 Steel clamp 2
AVBC600-30 30 Cam nut 2
AVBC600-31 31 Nut M16-Thin 6
AVBC600-32 32 Socket head cap screw M8x20 3
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AVBC600-36 36 Washing tube
AVBC600-35 35 Socket head cap screw M16x120 2
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AVBC600-37 37 Gear lock 2
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AVBC600-38 38
AVBC600-39 39 Screw M4X30

Socket head cap screw M8x40 2
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